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Treatment of nausea and vomiting in pregnancy
An updated algorithm

Gideon Koren mp Frcpc

ABSTRACT

QUESTION My patient has severe nausea and vomiting of pregnancy (NVP). I am having difficulty treating her,
as nothing she has tried so far has been really effective. I heard that there is some new information regarding
the treatment of this condition.

Adrienne Einarson rn - Caroline Maltepe Rada Boskovic mp

ANSWER Even a less severe case of NVP can have serious adverse effects on the quality of a woman’s life,
affecting her occupational, social, and domestic functioning, and her general well-being; therefore, it is very
important to treat this condition appropriately and effectively. There are safe and effective treatments available.
We have updated Motherisk’s NVP algorithm to include recent relevant published data, and we describe some
other strategies that deal with secondary symptoms related to NVP.

RESUME

QUESTION Une de mes patientes souffre de graves nausées et vomissements de la grossesse. J'ai de la difficulté
a la traiter parce que rien de ce qu'elle a essayé jusqu’a présent n'est vraiment efficace. J'ai entendu dire qu'il y
a avait du nouveau concernant le traitement de ce probleme.

REPONSE Méme dans les cas les moins graves, les nausées et les vomissements de la grossesse peuvent
sérieusement nuire a la qualité de vie d'une femme, sur le plan professionnel, social et domestique, et a son
bien-étre général. Il est tres important de traiter ce probleme de maniére appropriée et efficace. Il existe des
traitements siirs et efficaces. Nous avons mis a jour l'algorithme de Motherisk sur les nausées et vomissements
de la grossesse, qui inclut toutes les données pertinentes récemment publiées, et nous décrivons certaines

autres stratégies pour prendre en charge les symptomes secondaires associés a ce probleme.

Nausea and vomiting of preghancy (NVP) is the most
common medical condition of pregnancy, affecting
up to 80% of all pregnant women to some degree. In
most cases, it subsides by the 16th week of pregnancy,
although up to 20% of women continue to have symp-
toms throughout pregnancy. Severe NVP (hyperemesis
gravidarum) affects less than 1% of women, but it can
be debilitating, sometimes requiring hospitalization and
rehydration.! Women suffer not only physically, but also
psychologically, which has been documented in a num-
ber of studies.?* In addition, some women have decided
to terminate their pregnancies rather than tolerate the
severe symptoms.®

Pharmacotherapy
We systematically reviewed the literature pertaining to
the symptomatic treatment of NVP from January 1998 to
September 2006. The updated algorithm includes this recent
relevant published data (Figure 1¢7). The drug of choice for
treatment in Canada remains Diclectin, the delayed-release
combination of doxylamine and vitamin B6.8

Other pharmacologic treatments with relatively good
safety profiles and varying degrees of effectiveness

include antihistamines, ondansetron, phenothiazines,
metoclopramide, and corticosteroids.”!? Herbal prod-
ucts such as vitamin B6 and ginger have also been used
safely with varying degrees of effectiveness.”!17

Nonpharmacologic treatments
Acupressure and acupuncture at acupoint P6 have been
used with varying degrees of effectiveness.!218

Overcoming secondary symptoms
There are several strategies that have been helpful in
dealing with secondary symptoms related to NVP.

Diet. Mixing solids and liquids can increase nausea and
vomiting because it can make the stomach feel fuller
and, in some women, can cause gas, bloating, and acid
reflux. Eating small portions every 1 to 2 hours and eat-
ing and drinking separately can be helpful. For example,
eat a small portion of food, wait 20 to 30 minutes, then
take some liquid.

Remind women that they should eat whatever they
can tolerate. Other than in the case of severe mal-
nutrition, fetuses generally receive the nutrition they
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require—sometimes to the detriment of the mother. For
example, the calcium depletion from the fetus can cause
a mother’s teeth to decay.

There are supplements on the market that the mother
can consume if she is unable to digest a full meal, such
as liquid supplements, puddings, and protein bars to
replace the lack of essential maternal nutrients.

Fluids. A pregnant woman should try to consume at
least 2 litres of fluids daily in small amounts taken fre-
quently. Colder fluids, including ice chips and Popsicles,
appear to be easier to tolerate and can decrease the

Figure 1. Algorithm for treatment of nausea and vomiting of pregnancy: If no improvement, proceed to next step.

metallic taste in the mouth. There are also commercial
products available that maintain the electrolyte balance
(sports drinks, etc).

Prenatal vitamins. Vitamins can worsen nausea, primar-
ily because of the iron content and large size. The most
common side effects from using prenatal vitamins are
constipation, nausea, and vomiting. In the first trimes-
ter, a woman can take folic acid alone or take a multivi-
tamin that does not contain iron, as this form does not
appear to increase NVP. Later on in the pregnancy when
the NVP subsides, she can resume taking her regular
multivitamin.

Antacids. Conditions such

Give 10 mg of doxylamine combined with 10 mg of pyridoxine (Diclectin, delayed release) up
to 4 tablets daily (ie, 2 at bedtime, 1 in the morning, and 1 in the afternoon). Adjust schedule

and dose according to severity of symptoms.*

|

Add dimenhydrinate 50 to 100 mg every 4 o 6 h PO or PR up to 200 mg/d when
taking 4 Diclectin tablets daily (if vomiting frequently, take 30 to 45 min before
taking Diclectin); or promethazine 12.5 to 25 mg every 4 to 6 h PO or PR.

NO DEHYDRATION

l DEHYDRATION

as heartburn, acid reflux,
indigestion, gas, or bloating
can also exacerbate NVP
and can be very uncom-
fortable. It is important that
these symptoms are treated
effectively. Minor symp-
toms can be treated with
antacids containing cal-
cium carbonate; however,
if these are not effective,
histamine (H,) blockers and

’

Add any of the following:
(listed in alphabetical order)

« IV fluid replacement (per local protocol)t
« muliivitamin IV supplementation

« chlorpromazine 10 to 25 mg every 410 6 h

Start rehydration treatment:

‘ proton pump inhibitors are
safe to take.'*?

In addition, there are
over-the-counter products
available that can help

PO or i or 5.0 UGG — .« dimenhydrinate 50 mg (in 50 mL of saline, with excess gas and bloat-
« metoclopramide 5 to 10 mg every 8 h IM or PO over 20 min) every 410 6 h IV ing. Some women have
- ondansetron 4 to 8 mg every 6 o 8 h PO reported becoming lactose-
« prochlorperazine 5 to 10 mg every 6 1o 8 h IM or PO intolerant during preg-
« promethazine 12.5 to 25 mg every 4 to 6 h IM, PO, or PR nancy; they should switch
NOTE Add any of the following: to lactose-free products.

o Use of this algorithm assumes that other causes of NVP have
been ruled out. At any step, when indicated, consider tofal
parenteral nutrition.

o At any fime you can add any or all of the following:
— pyridoxine (vitamin B6) 25 to 50 mg every 8 h PO*
—ginger root powder, capsules, or extract®
up to 1000 mg/d, and

— acupressure or acupuncture at acupoint P6.

Add 1 of the following:

* Study showed that up to 8 tablets daily did not increase baseline risk for
major malformations or any other adverse effects. Monitor for potential
side effects of Diclectin and other H, blockers.

tNo study has compared various fluid replacements for NVP.
+Safety of up to 200 mg/d of B6 has been confirmed.”
§Ginger products are not standardized.

Il Steroids are not recommended during the first 10 wk of
pregnancy because of possible increased risk for oral clefts.

IM— intramuscular, IV —intravenous, NVP —nausea and vomiting of pregnancy, PO— by mouth, PR—by rectum.

(listed in alphabetical order)

« chlorpromazine 25 to 50 mg every 4to 6 h IV
« metoclopramide 5 to 10 mg every 8 h IV

« prochlorperazine 5o 10 mg every 610 8 h IV
« promethazine 12.5to 25 mg every 4to 6 h IV

« methylprednisolone 15 to 20 mg every 8 h IV or
1 mg/h continuously up fo 24 hl

« ondansetron 8 mg over 15 min every 12 h IV or
1 mg/h continuously up fo 24 h

There is also some evi-
dence that effectively treat-
ing Helicobacter pylori with
antibiotics can mitigate the
symptoms of NVP.2!22

l Fibre for constipation.
Women who do not con-
sume enough fibre should
try to increase their fibre
intake by eating well-
tolerated high-fibre foods
(eg, cereal, dried fruit). If
this is not effective, they
can try over-the-counter
products such as psyllium
and a stool softener (eg,
docusate sodium).
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Spitting and mouth washing for excessive saliva. Women
should be advised not to swallow excessive saliva, as
this can increase the symptoms of NVP. Spitting out the
saliva and frequent mouth washing can be helpful.

Management

Because NVP affects a large number of pregnant women,
some with serious consequences, it cannot be ignored,
especially when there are safe and effective treatments
available. Inquiring about NVP when interviewing preg-
nant women during their first visits to health care pro-
viders is an essential part of the history. Many women
do not volunteer this information because their symp-
toms might have been minimized by others, or they
have been informed that it is a normal part of pregnancy
and something they have to tolerate.

Health care providers should be aware of the
evidence-based information regarding various treat-
ment modalities and offer them to their patients when
appropriate. Nausea and vomiting in pregnancy mani-
fests itself differently in each woman, and its manage-
ment should be tailored for each individual.

Nausea alone should not be minimized, as this can
affect the quality of life as much as—or more than—
vomiting. Nausea treatments can be either pharmaco-
logically based or holistic, or an effective combination
of both. Timing of NVP treatment is also important, as
early treatment can prevent a more severe form from
occurring, reducing the possibility of hospitalization,
time lost from paid employment, and emotional and
psychological problems. It is important that women and
their health care providers understand that the benefits
of safe and effective NVP treatment predominantly out-
weigh any potential or theoretical risks to the fetus; thus,
all treatment options should be considered.

Conclusion

Since we developed the algorithm in 2002,% there has
been some new evidenced-based information published
on the safety of various pharmacotherapy treatments, as
well as some other strategies that we have found help-
ful for these women. As family physicians are often the
first health care providers women approach when their
pregnancy is confirmed, it is important they have this
information to assist these women during this extremely
unpleasant stage of pregnancy.
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MIOTHIE RISK

Motherisk questions are prepared by the Motherisk Team at the Hospital for Sick
Children in Toronto, Ont. Ms Einarson is Assistant Director, Ms Maltepe and Dr
Boskovic are members, and Dr Koren is Director of the Motherisk Program. Dr Koren is
supported by the Research Leadership for Better Pharmacotherapy during Pregnancy
and Lactation and, in part, by a grant from the Canadian Institutes of Health Research.
He holds the Ivey Chair in Molecular Toxicology at the University of Western Ontario
in London.

Do you have questions about the effects of drugs, chemicals, radiation, or infections

in women who are pregnant or breastfeeding? We invite you to submit them to the
Motherisk Program by fax at 416 813-7562; they will be addressed in future Motherisk
Updates.

Published Motherisk Updates are available on the College of Family Physicians of
Canada website (www.cfpe.ca) and also on the Motherisk website (www.motherisk.org).
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